Download Print this page

Grizzly G4003G Owner's Manual Page 64

Gunsmith's lathe.
Hide thumbs

Advertisement

Lathe Bed, Motor & Base Parts List
REF PART #
DESCRIPTION
801
PVA32
V-BELT A-32 4L320
802
PSS05M
SET SCREW M5-.8 X 10
803
P4003G0803
HEAD KEY
804
PW04M
FLAT WASHER 10MM
805
PB32M
HEX BOLT M10-1.5 X 25
806
P4003G0806
MOTOR 2HP/220V/1-PH
806-1 P4003G0806-1 MOTOR FAN COVER
806-2 P4003G0806-2 MOTOR FAN
806-3 P4003G0806-3 MOTOR JUNCTION BOX
806-4 P4003G0806-4 MOTOR TERMINAL BLOCK
806-5 P4003G0806-5 MOTOR CAPACITOR COVER
806-6 P4003G0806-6 CAPACITOR 150MFD/250VAC
807
P4003G0807
SPLASH GUARD
808
P4003G0808
PULLEY
809
P4003G0809
BRACKET
810
PB01M
HEX BOLT M10-2.5 X 30
811
PRP49M
ROLL PIN 5 X 25
812
PW04M
FLAT WASHER 10MM
813
PSB06M
CAP SCREW M6-1 X 25
814
P4003G0814
RACK GEAR
815
P4003G0815
GAP PIECE
-62-
REF PART #
DESCRIPTION
816
PSB70M
CAP SCREW M10-1.5 X 45
817
P4003G0817
THREADED TAPER PIN
818
PS68M
PHLP HD SCR M6-1 X 10
819
PW03M
FLAT WASHER 6MM
820
P4003G0820
LATHE BED
821
P4003G0821
CHIP PAN
822
P4003G0822
RACK GEAR
823
P4003G0823
RIVET 2 X 5
824
P4003G0824
INFORMATION PLATE
825
PN02M
HEX NUT M10-1.5
826
P4003G0826
SPECIAL STUD
827
P4003G0827
SPECIAL NUT
828
P4003G0828
SPACER BLOCK
829
P4003G0829
RIGHT STAND BASE
830
P4003G0830
RIGHT BRACKET
833
P4003G0833
FRONT PLATE
834
P4003G0834
LEFT BRACKET
835
PN01M
HEX NUT M6-1
836
P4003G0836
LEFT STAND BASE
837
PW10M
FLAT WASHER 14MM
838
PB129M
HEX BOLT M14-2 X 45
G4003G Gunsmith's Lathe

Advertisement

   Also See for Grizzly G4003G

   Related Manuals for Grizzly G4003G

Comments to this Manuals

Symbols: 0
Latest comments: